
 
 
Disclaimer: ETV is a public/private partnership conducted in part through competitive cooperative agreements with nonprofit 
research institutes.  EPA does not endorse the purchase or sale of any of the products and services from companies mentioned in 
this document.  The material in this document has been subject to Agency technical review, and has been approved for release.  
The views expressed by individual speakers/participants, however, are their own, and do not necessarily reflect those of the U.S. 
Environmental Protection Agency.  
 
ETV International Forum Meeting Summary Page 1 

U.S. Environmental Protection Agency (EPA) 
Environmental Technology Verification (ETV) Program 
[...]
that provides proof that the technology is commercially available and meets Canadian standards. The next 
step is the formal application that includes the performance claim to be verified and independent third-
party data to support the claim. The selection of an ETV Canada approved VE must be impartial and the 
VE must be specialized in the topic of the verification. A successful verification results in the award of 
the verification report and certificate. 
 
ETV Canada has four types of VEs:  (1) laboratories accredited by the Standards Council of Canada, (2) 
national laboratories, (3) universities, and (4) experts. Three case studies on water-based treatment 
systems were presented. The VEs for each of the case studies were independent experts with professional 
qualifications. 
 
The first case study addressed Hygenitek’s dental wastewater amalgam removal unit, which was verified 
in 2005. The main contaminant of concern in dental amalgam is mercury; the main source of the mercury 
is the dental amalgam that ends up in sewers and subsequently contaminates aquatic ecosystems. This 
technology uses sedimentation, filtration and mercury absorbing media to prevent mercury from releasing 
into the sewer. A new test plan was developed for this verification. It was designed to test conformance 
with ISO 11,143 Dental Equipment – amalgam separators (a method of determining removal of amalgam 
particles greater than 1 µm). The test plan also included the Canada-wide standard on mercury from 
dental amalgam waste; the standard is 95 percent reduction. 
 
Testing was performed at the Faculty of Dentistry, University of Toronto. The tooth amalgam sample and 
influent preparation were performed by the dentists. To ensure quality control, the following procedures 
were followed: (1) all samples were collected and forwarded under chain-of-custody by the analytical 
laboratory; (2) samples were preserved at pH 2 and kept at 4°C; (3) all sampling equipment was acid 
rinsed, cleaned and proofed by the independent laboratory; (4) blind mercury standards and blanks were 
sent with the samples; and (5) all samples were sent to a mercury accredited test laboratory.  
 
Three replicate units were tested. Testing results showed that the Hygenitek Amalgam Removal Units met 
the Canada-wide standard on mercury for dental amalgam waste and ISO 11,143, with 95 percent 
removal of mercury. The vendor provided the following comment: “ETV Canada verification provides 
authority and authenticity for sales.” 
 
The second case study addressed Stormceptor Canada, Inc.’s Stormceptor®, a technology designed to 
treat stormwater runoff from small-sized catchments for the reduction in TSS and TKN, which have the 



 
 
Disclaimer: ETV is a public/private partnership conducted in part through competitive cooperative agreements with nonprofit 
research institutes.  EPA does not endorse the purchase or sale of any of the products and services from companies mentioned in 
this document.  The material in this document has been subject to Agency technical review, and has been approved for release.  
The views expressed by individual speakers/participants, however, are their own, and do not necessarily reflect those of the U.S. 
Environmental Protection Agency.  
 
ETV International Forum Meeting Summary Page 49 

potential to impact streams and lakes. This technology removes sediment and oil by separation and 
sedimentation. Andrew Houlson noted that Stormceptor had their data sets, but they needed to modify 
their performance claims. He further clarified that the TSS measurements were performed at three sites in 
the United States, and that the TKN measurements were performed at two sites, also in the United States. 
To provide more information on the site, water flow monitoring and rainfall data were collected at each of 
the sites. The independent test agent used for this verification was Associated Earth Sciences, Inc., 
Kirkland, Washington. 
 
Verification test results showed that Stormceptor is capable of removing TSS and TKN from stormwater 
runoff when designed in accordance with the Expert Sizing System version 2.0, as developed by the 
Stormceptor group of companies. The vendor claims verified were: (1) TSS overall loading removal 
ranged from 76 percent to 94 percent, and (2) TKN overall loading removal ranged from 43 percent to 65 
percent. The vendor provided the following comment: “ETV Canada verification is an excellent 
marketing tool.” The company would like to see mandatory Canadian use of verification and more 
reciprocity with the U.S. EPA ETV Program.  
 
The third case study presented addressed ADI International, Inc.’s Arsenic Removal Unit system, which 
is an adsorption-based technology for the removal of arsenic in drinking water. Testing was conducted at 
a drinking water treatment plant in Michigan. The VE was Geomatrix Consultants, Inc., based in Canada. 
The technology is focused on arsenic, which is a naturally occurring contaminant in drinking water.  
 
The verification results showed that influent pentavalent arsenic was reduced from 41 ppb on average to 
less than 5 ppb (95 percent confidence). The system produced 5x106 gallons of treated water without 
regeneration of the media. The vendor provided the following comment:  “ETV Canada verification … 
will be useful for future Canadian sales, and has helped with approval by regulators in the United States.”  
After ETV Canada verification, ADI “had the confidence to … be successfully verified under the 
EPA/NSF ETV Program in 2005.” 
 
In summary, ETV Canada has verified technologies for drinking water cleanup, stormwater cleanup and 
dental office wastewater treatment. All of the companies see value in the independent performance 
verification of their technologies. All of these verified technologies have relevance in addressing 
environmental issues both in Canada and internationally. The potential exists to build on this work and to 
promote the development and implementation of internationally relevant verification protocols. ETV 
Canada has worked with Environment Canada to develop the mercury amalgam removal unit testing and 
verification protocol. 
  
U.S. EPA ETV Drinking Water Systems (DWS) Center 
 
Bruce Bartley has more than 25 years of experience in water quality research, testing, and protocol 
development. He has a Bachelor of Science and a Master of Science degree in water resources from the 
University of Michigan. For 20 years, he has worked with NSF’s environmental research department, and 
he is very familiar with the consensus-building process and the development of standards and protocols. 
He has been the Manager of the U.S. EPA ETV DWS Center since 1995. 
 
Bruce Bartley provided a presentation on pathogen and arsenic treatment technologies for drinking water.  



 
 
Disclaimer: ETV is a public/private partnership conducted in part through competitive cooperative agreements with nonprofit 
research institutes.  EPA does not endorse the purchase or sale of any of the products and services from companies mentioned in 
this document.  The material in this document has been subject to Agency technical review, and has been approved for release.  
The views expressed by individual speakers/participants, however, are their own, and do not necessarily reflect those of the U.S. 
Environmental Protection Agency.  
 
ETV International Forum Meeting Summary Page 50 

The ETV DWS Center was established in October 1995, with a focus on small-system technology needs. 
The center’s protocols provide uniform testing and quality control procedures. Testing is primarily 
performed in the field. In the United States, the states are responsible for ensuring that the drinking water 
is safe. The U.S. EPA sets the standards, but they are implemented by the states.  
 
Bruce Bartley described four of the ETV DWS Center technology categories for verification: filtration 
technologies (microorganism reduction), ultraviolet (UV) and other disinfection technologies, water 
security (including residential protection systems), and arsenic treatment technologies. 
  
Pathogen reduction technologies include a number of technology categories, including disinfection and 
filtration processes. Disinfection processes (inactivation) include: UV (three verifications completed), on-
site chlorine generation (three verifications completed) and ozone generator (one verification completed). 
Filtration by low-pressure membranes includes microfiltration and ultrafiltration (MF/UF) (13 
verifications completed). Alternative filtration systems include: bag and cartridge filters (two verifications 
completed); back-washable depth filter (one verification completed); chemical coagulation, flocculation 
and filtration (two verifications completed); and pre-coat, or diatomaceous, earth filtration (one 
verification completed).  
 
Verification results were reported for UV radiation technologies. The first UV radiation verification test 
conducted by the center showed a 3.9 log10 inactivation for Cryptosporidium parvum, using animal 
infectivity methods, with two lamps and a UV dose of 20 mw-s/cm2 at 215 gpm. The second verification 
test results showed a 2.1 to 3 log10 inactivation of MS2 virus with lamps at 80 percent power; the UV 
dose was 43 mJ/cm2 at 695 gpm. The third verification test results showed a 1.7 to 2.1 log10 inactivation 
of MS2 virus with lamps at 100 percent power; the UV dose was 40 mJ/cm2 at 350 gpm. All of the units 
experienced operation and maintenance issues (e.g., irradiance sensor failures, quartz sleeve wiper 
failures). 
 
Verification results were reported for bag and cartridge filters. One verification test for a bag and 
cartridge filter system had a flow rate of 10 gpm. The results showed a 1.1 to 2.1 log10 removal of 2.5 to 7 
Fm microspheres. A verification test for a prefilter and bag filter combination had a flow rate of 20 gpm. 
The results showed a 1.9 to 3.2 log10 removal of 3.7 Fm microspheres. 

One membrane filtration (microfiltration and ultrafiltration) test was conducted in which four technology 
vendors participated. The test results showed differences between technologies for removal of Giardia 
and Cryptosporidium. Originally, people thought that all MF membranes would perform the same. A 
difference of one log is critical if the utility that installs the membranes needs certain Cryptosporidium 
credits. One log could make a difference in whether the utility would have to add additional treatment. 
The test results showed that even if the same types of membrane systems are being used, how they are put 
together can impact the results. 
 
A verification test was conducted for on-site chlorine generators, which produce a hypochlorite solution 
using brine. The products were tested for average hyprochlorite production and average DC current usage. 
Only one vendor wanted their product to be tested for inactivation of Pseudomonas aeruginosa; there was 
a 4 to 6 log10 inactivation of this common bacterium. The differences in product performance varied in 
terms of the hypochlorite produced and the amount of sodium chloride that was consumed.  



 
 
Disclaimer: ETV is a public/private partnership conducted in part through competitive cooperative agreements with nonprofit 
research institutes.  EPA does not endorse the purchase or sale of any of the products and services from companies mentioned in 
this document.  The material in this document has been subject to Agency technical review, and has been approved for release.  
The views expressed by individual speakers/participants, however, are their own, and do not necessarily reflect those of the U.S. 
Environmental Protection Agency.  
 
ETV International Forum Meeting Summary Page 51 

Under the water security technology area, the ETV DWS Center technical panel recommended residential 
point-of-use (POU) reverse osmosis (RO) systems using two phases of testing: microbiological and 
chemical removal. The microbiological test plan includes surrogates based on size and physical properties 
similar to the actual agents. Verification testing of three technologies was completed and the verification 
reports were issued in 2004. Testing for chemical agent removal has started, and it is anticipated that the 
verification reports will be completed in spring/summer 2005. The test results for microbiological agents 
for viruses and bacteria showed reductions from 2.3 to 2.9 log for viruses and 1.6 to 8.4 log for bacteria. 
One system was designed, not as a typical RO unit for homeowners, but with a bacteria/virus filter added 
for homeland security applications. It performed as well as or better than the other systems tested.  
 
The ETV DWS Center has completed eight verification reports for arsenic treatment technologies:  three 
chemical coagulation, flocculation and filtration systems (CCFF); two adsorption technologies 
(disposable or regeneration); and three RO systems. There are an additional three tests in progress (two 
CCFF, and one adsorption). All but one verified technology reduced arsenic consistently below the 
maximum contaminant level of 10 ppb, and many of them reduced arsenic to the minimum detection limit 
of 2 ppb. Preliminary test results of technologies in progress have shown similar trends. Performance is 
greatly influenced by water quality and process parameters; pH is a critical parameter in arsenic removal. 
The following operational parameters were measured with varying results: chemical consumption, 
electrical power, labor and estimated ease of use.  
 
Bruce Bartley discussed the potential impacts and outcomes of ETV verification. ETV provides 
information to help states, utilities and other organizations select appropriate water treatment technologies 
to meet the 10 ppb arsenic regulatory standards. This provides several available alternatives for off-the-
shelf technology products to U.S. drinking water systems required to meet the new arsenic standard.  
Arsenic in drinking water is a known carcinogen with additional adverse human health impacts. The U.S. 
EPA estimated health benefits of arsenic reduction in its EA 2000 report (EPA-815-R-00-026). As the 
arsenic concentration is reduced, mortality cases are reduced and cancer cases are avoided.  
 
Many of the ETV-verified technologies could potentially be used by the 4,100 water systems that EPA 
estimates may need to employ additional treatment processes to meet the new standard. These systems 
serve approximately 12.7 million people. A more conservative estimate of the potential market could be 
developed by narrowing this market to the 3,900 smaller drinking water systems, which serve 
approximately 4.4 million people. The economic benefits of lung and bladder cancer prevention that 
could be realized by using ETV-verified arsenic treatment technologies were estimated using the more 
conservative estimate of the potential market and different market penetration scenarios. At a 10 percent 
market penetration, the estimated economic benefit is $4.8 million to $6.8 million; at a 25 percent market 
penetration, the estimated economic benefit is $12.1 million to $17.1 million. The estimated economic 
benefits do not include other combined health benefits, such as reductions in liver, kidney, skin and 
prostate cancers; and cardiovascular, immunological, neurological and endocrine effects. 
 
State agencies have indicated that ETV data may help minimize pilot testing requirements and help 
expedite the approval and implementation of arsenic treatment technologies at sites. To calculate potential 
savings, it was assumed that pilot testing costs $20,000, and that there would be a 10 percent to 75 
percent reduction in required pilot studies for ETV technologies. For a 10 percent market penetration of 
ETV-verified systems, the estimated pilot testing savings may range from $800,000 to $5 million. 



 
 
Disclaimer: ETV is a public/private partnership conducted in part through competitive cooperative agreements with nonprofit 